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Test Result

The test result for the electromagnetic compatibility tests
as described in the section 1 to 2 and in this page was:
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= 2
Tested by: Approved by: /{z},«—ﬂfrif/’ - _,_‘,,--\
Takaaki Nishimori Koji Imai
Test Enginner Testing Group Leader

Checked box (X)) indicates that the listed condition, standard or equipment is applicable for this Report.
Blank box ([) indicates that the listed condition, standard or equipment is not applicable for this Report.
It is not allowed to copy this report, except in full, without written permission of the test laboratory.

Test results of this report refer only to the EUT tested here.
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1. Summary

1.1 Terms and definitions

AV
Average

DoC
Declaration of Conformity

EUT
Equipment Under Test

PK
Peak

QP

Quasi-peak
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1.2 Standard(s) and Result

Applied Standard(s) Normative Reference(s) Classification Result Note
FCC Partl5 Subpart C 20dB Bandwidth(FHSS only) 15.247(a)(1) N/A
IC RSS-210 A8.1(a)
6dB Bandwidth(DHSS only) 15.247(a)(2) Pass
RSS-210 A8.2(a)
Carrier Frequency Separation 15.247(a)(1) N/A
(FHSS only) RSS-210 A8.1(b)
Number of Hopping Frequencies 15.247(a)(1) N/A
(FHSS only) RSS-210 A8.1(c)
Time of Occupancy(Dwell Time) 15.247(a)(1) N/A
(FHSS only) RSS-210 A8.1(d)
Maximum Peak Output Power 15.247(b)(1)(2)FHSS Pass

15.247(b)(3)DHSS
RSS-210 A8.4(2)

Band Edge of Compliance of RF 15.247(d) Pass
Conducted Emissions RSS-210 A8.5
26dB and 99% Bandwidth RSS-Gen4.6.1 Pass
Restricted Bands of Operation 15.247(d) Pass
RSS-210 2.2
Peak Power Spectral Density 15.247(e) N/A
(FHSS only) RSS-210 A8.2(b)
Transmitter spurious emissions 15.207 N/A/ Pass DC
(Conducted / Radiated) 15.209
RSS-Gen 7.2.2
Maximum Permissible Exposure 1.1310 N/A

Safety code6, 2.2.1

Notel : This test measured according to the following procedure:FCC publication KDB558074 Measurement of
Digital Transmission Systems Operating under Section 15.247 March 23, 2005

1.3 Deviations from Standard(s)
There was no deviation from the standard.
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2. Equipment Under Test (EUT)

2.1 General Descriptions

This product is a sensor system that analyzes the pedaling of a bicycle in real time. It calculates the direction and
intensity of the force acting on the pedals and calculates pedaling efficiency.

2.2 Detailed Descriptions
Product Name SENSOR
Model Number SGY-PM900H79
Serial Number -
Power Supply 3vDC
Dimension 60.7mm(W)x46.9mm(H)*20.1mm(D) +
63.2mm(W)x36.8mm(H)*x9.9mm(D)
Operating Frequency 2457MHz
Normal Placement Bicycle
Specific Requirements
Condition of the EUT Prototype

2.3 Operation Mode(s) of the EUT for EMC during the Tes  t(s)

Operation Mode Name Description
TX mode Normal operation TX mode
RX mode Normal operation RX mode
2.4 Interconnecting Cables
Mark Description Length Shielded Tested Port(s) (Note:1)
(m) Cable Connector Applicable Interface
1 Antenna Cable 0.19 Yes Yes No R/F Signal

Notel: Tested port(s) required for applicable standard(s).

Remarks:
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2.5 System Configuration

Unless otherwise specified in the following sections, the test configuration described here is applied for the tests.
The configuration was choice by the applicant.

For Radiated emissions tests,

EUT
For Spurious emission at Antenna port test,
1
EUT
TUV SUD Ohtama, Ltd. Astronaut Noborito Laboratory Test Report Number TUVOTELO06
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3. Test Data

3.1 Test specification

Standard FCC Part15.247 Subpart C / IC RSS-210
Frequency Range 2457MHz

Test Date 19", 20", 21%, 22", 26" November 2012
Test Location Astronaut Noborito Laboratory

Anechoic chamber No.1 ..
Thermostatic chamber

Test Engineer Takaaki Nishimori,

Temperature 24.0 °C to 25.0°C, 18.0 °C to 18.0°C

Humidity 47.0% RH to 56.0 % RH, 42.0% RH to 42 % RH
Pressure 991 hPa to 1005 hPa, 926 hPa to 926 hPa
Power Supply 3vDC

Operation Mode Name TX mode (Normal operation TX mode)

RX mode (Normal operation RX mode)
Tested TX modulation/data rate
GFSK 1Mbps

Tested frequency 2457MHz

Remark: *1: Equivalent isotropic radiated power and Frequency Range only.
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3.2 99% Bandwidth

3.2.1 Test Result

Center 99%
Frequency Bandwidth
(MHz) (MHz)
2457 1.05

Pass

3.2.2 Test Detall

EUT was tested based on FCC 15.247(a)(1) RSS-210A8.1(a) with temporally antenna port.
The bandwidth of frequency is measure by spectrum analyzer with 100kHz RBW and 300kHz VBW.
The 20dB bandwidth is defined as the total spectrum the power of which is higher than peak power 20dB.

3.2.3 Test data
99% bandwith

2457MHz
@ “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -1.87 dBmr
Ref 0 dBm TALt 20 dB 1 SWI 5 ns 2.457002600 GHz
0 OBW 1} 050000000 MHz
Tenp 1|[T1 OB
L 10 -19l19 den (N
2| 456502600 GHz
20 ’ - [Tl—f 6 dBir
’ \ 2| 457552600 GHz
- 30
/I
|60 .mw.mldw WWA
e Rt
70
80
90
100
Center 2.4568526 GHz 5 MHz/ Span 50 MHz
99PER_BANDW DTH_R
Dat e: 20.NOvV.2012 13:31:33
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3.3 6dB Bandwidth
3.3.1 Test Result

6dB Bandwith
(MHz)
0.5020

Pass

3.3.2 Test Detall

EUT was tested based on FCC 15.247(a)(2) RSS-210A8.2(a) with temporally antenna port.
The RBW is set to 100kHz and the VBW is set to 300kHz. The sweep time is coupled.

3.3.3 Test data

6dB bandwith
2457MHz

Ref 10 dBm

“RBW 100 kHz Marker 1

-2.44
2. 456986000

10

58
Q0

=
Y

E

10

D1 -8.

26

et

00

[Nk ]

30

L- 40

- 50

- 60

70

- 80

-90

Center 2.457 Gz

6dB_BANDW DTH_R
Date: 20.NOV.2012

Span 1 Mz
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3.4 Maximum Peak Output Power

3.4.1 Test Result

2457MHz
Frequency Peak power Limit Margin
(MHz) (dBm) (dBm) (dB)
2457.549515 -1.20 =30 31.20
Pass

3.4.2 Test Detall

EUT was tested based on FCC 15.247(b)(1)(2)FHSS 15.247(b)(3)DHSS RSS-210 A8.4(2) with temporally
antenna port. The bandwidth of the RF frequency is measured with the spectrum analyzer using 1IMHz RBW and
3MHz VBW.

3.4.3 Test data

Maximum Peak Output Power

2457MHz
@ “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -3.20 dBmr
Ref 10 dBm “Att 20 dB SWI 5 s 2.456830000 GHz
10
o 1
" /"——\
| | ——
- 40
t-50
t-60
t-70
- 80
-90
Center 2.457 GHz 1 MHz/ Span 10 Mz
MAX_PK_POW R
Dat e: 20. NOV. 2012 14:01:04
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3.5 Band Edge of Compliance of RF Conducted Emissions

3.5.1 Test Result

2457MHz
Frequency Deference
Channel (MH2) (dB)
Low 2455.85 35.23
High 2458.13 37.70
Pass

3.5.2 Test Detail

EUT was tested based on FCC 15.247(d) RSS-210 A8.5 with temporally antenna port. The spectrum analyzer is

set to RBW=100kHz, VBW=100kHz, Detector function=Peak.

3.5.3 Test data

Band Edge of Operation
2457MHz

“ RBW 100 kHz
“VBW 100 kHz

Limit Margin

(dBc) (dB)
=20 15.23
=20 17.70

Delta 2 [T1 ]

-35.13 dB

Ref 10 dBm ALt 20 dB SWI 5 ns -1.120000000 MHz
10 Marker| 1 [T1
-3,81 dBm

Lo 457010000 Gz || I
e M
VI EVIR I / \\

t- 20

|- 30 /V \k

2/"/ \\

- 40 MA/(

Lagompnerrem " T g

{60

=70

- 80

-90

Center 2.457 GHz 1 MHz/ Span 10 Mz

Band_Eg_Conp_L

Dat e: 20.NOv.2012 11:13:25
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3.6 Spurious emission at Antenna port

Please refer the Test Data.

Pass

3.6.1 Test Detall

EUT was tested based on FCC 15.207 RSS-210 A8.2(b) with temporally antenna port.
Set the Spectrum analyzer on MAX-Hold Mode, and then keep the EUT in transmitting mode. Record all the
signals from each channel until each one has been recorded.

3.6.2 Test data

2457MHz TX MODE

Band1(1MHz-30MHz)

=Y

SE_SPU_1MHz- 30MHz_R
Dat e:

Ref 0 dBm

“RBW 100 kHz WMarker 1

* VBW 300 kHz

“Att 10 dB SWI 5 ns

[T1 CNT]
-67.93 dBmr
17.2810 MHz

- 10

- 20

- 30

L- 40

- 50

- 60

4
NS

Kbty

- 80

- 90

-100

Center 15.5 Mz

20. NOv. 2012

14:22: 23

2.9 MHz/

Span 29 Mz
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Band2(30M-300MHz)
* RBW 100 kHz Marker 1 [T1 CNT]
*VBW 300 kHz -68. 00 dBnr
Ref 0 dBm ALt 10 dB SWI 30 s 238. 1679 MHz

=
el

E

L- 40

1
P T NS VR [T VU VU T IV AP TRTTI PRPRUTT TRTE R N RTOTOY (YD TN)
o A Ll o A ha ha Al w iy wy Luha b

-100

Center 165 MHz 27 MHz/ Span 270 MHz

SE_SPU_30MHz- 300Mz_R
Date: 20.NOV.2012 14:25: 04

Band3(300MHz-1GHz)

“RBW 100 kHz Marker 1 [T1 CNT]

*VBW 300 kHz -62.51 dBm
Ref 0 dBm TALt 10 dB SWI 70 ns 719. 2962 Mz
0]
L-10
M= |5
30
t-40
- 50
- 60 2
AR R whd A A BALL 13 sl Logfyoda abe s alaa had bty o gal I‘MVJL‘V“. ¥ IR SO TR PTTYLY 1Y PRETYL T AR TR |
lad N W W PRI W YTV W A i
t-80
t-90
-100
Center 650 MHz 70 MHz/ Span 700 MHz
SE_SPU_300MHz- 1GHz_R
Dat e: 20.NOV.2012 14:27:09
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Band4(1GHz-3GHz)
* RBW 100 kHz Marker 1 [T1 CNT]
*VBW 300 kHz -51. 30 dBmr
Ref 0 dBm ALt 10 dB SWI 200 s 1.2279964 GHz

=
el

E

- 60
TP N TTRAN, FEW WY RY. TR O Ry N (e | ALKL ol s s Aakdevedant Ul \LA
Lt 4 y Rl Uy

| o A g sk

- 80

90

-100

Center 2 GHz 200 MHz/ Span 2 GHz

SE_SPU_1GHz- 3GHz_R
Date: 20.NOV.2012 14:30:31

Band5(3GHz-10GHz)

“RBW 100 kHz Marker 1 [T1 CNT]

*VBW 300 kHz -41.16 dBm
Ref 0 dBm TALt 10 dB SWI 700 ns 4.9110071 GHz
0]
L-10
M= |,
30
1
t- 40
- 50
- 60
At A At L bl ..n'.... A, Jo Ak i .v..‘;.L Mg ALl .'m.m,...h. VAo Mo
- 80
t-90
-100
Center 6.5 GHz 700 MHz/ Span 7 GHz
SE_SPU_3GHz- 10GHz_R
Dat e: 20.NOV.2012 14:32:04
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Band6(10GHz-30GHz)
* RBW 100 kHz Marker 1 [T1 CNT]
*VBW 300 kHz -60.82 dBnr
Ref 0 dBm ALt 10 dB SWI 2 s 25. 7400153 GHz

l-10

=
el

E

- 20

L- 30

L- 40

- 50

- NP A TR L R

- 80

90

-100
Center 20 GHz 2 GHz/ Span 20 GHz

SE_SPU_10GHz- 30GHz_R
Date: 20.NOV.2012 14:35: 06
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2457MHz RX MODE

Band1(1MHz-30MHz)
*RBW 100 kHz Marker 1 [T1 CNT]
*VBW 300 kHz -68.19 dBm
Ref 0 dBm At 10 dB SWI 5 ns 1.0992 MHz

- 30.

- 40

Rutn Il " dor A At Aol I & " n hold
T g 0\ MLl AT Lol ot W (il aL by

- 80.

|- 90

-100
Center 15.5 Mz 2.9 MHz/ Span 29 MHz

RV_SPU_1M+z- 30MHz_R
Date: 20.NOV.2012 14:51:18

Band2(30M-300MHz)

® * RBW 100 kHz WMarker 1 [T1 CNT]
“ VBW 300 kHz -67.74 dBm
Ref 0 dBm “Att 10 dB SWF 30 ns 263.5410 Mz

=
el

E

— 20

— 30

|- 20

— 50

—- 60

DMLV At oy e Akl At it LA At ot A M ML 4 ‘I.A VA
Vit Y VAR W L RS T T T

- 80

—- 90

-100
Center 165 Mz 27 MHz/ Span 270 Mz

RV_SPU_30MHz- 300MHz _R
Date: 20.NOV.2012 14:53:19
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Band3(300MHz-1GHz)

@ “RBW 100 kHz Marker 1 [T1 CNT]
* VBW 300 kHz -67.70 dBm
Ref 0 dBm “Att 10 dB SWF 70 ns 832. 6967 Mz

- 40

— 50

1
m. ARITRT I PN APENTEROTS /L PP ) T PRRY PR WO ¥ PRI THATY II Pihriata st Mt
A vl ial LU Gl G Ll U i A R 2 T WA Ak e L U

- 80

— 90

- 100
Center 650 MHz 70 MHz/ Span 700 MHz

RV_SPU_300MHz- 1GHz_R
Date: 20. NOV. 2012 14:54:23

Band4(1GHz-3GHz)

@ “RBW 100 kHz Marker 1 [T1 CNT]
*VBW 300 kHz -53.75 dBmr
Ref 0 dBm “Att 10 dB SWI 200 ns 2.8119838 Gz
0
| 10 [ A
M= |,
- 30
- 40
- 50 e
|- 60.
WKIAABAHAAA AR Al AN A A A o
- 80
- 90
-100
Center 2 GHz 200 MHz/ Span 2 GHz
RV_SPU_1GHz- 3GHz_R
Dat e: 20. NOV. 2012 14:57:51
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Band5(3GHz-10GHz)
* RBW 100 kHz Marker 1 [T1 CNT]
*VBW 300 kHz -67.31 dBmr
Ref 0 dBm ALt 10 dB SWI 700 s 5.6180088 GHz

=
el

E

1
sl &b b s A AL L MUAR A ,,....,,1 B s E ot ot vilibvne At A b Aot b M e o)

90

-100

Center 6.5 GHz 700 MHz/ Span 7 GHz

RV_SPU_3GHz- 10GHz_R
Date: 20.NOV.2012 14:59:23

Band6(10GHz-30GHz)

“RBW 100 kHz Marker 1 [T1 CNT]

“ VBW 300 kHz -61.05 dBm

Ref 0 dBm “Att 10 dB SWr 2 s 25.1599975 GHz

0

L-10
VI EVI PO

L- 30

L- 40

L 50

el A

- 90

-100
Center 20 Gz 2 GHz/ Span 20 GHz

RV_SPU_10GHz- 30GHz_R
Dat e: 20.NOV.2012 15:00:58
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3.7 Radiated emission

3.7.1 Test Result

Pass

3.7.2 Test Detall

EUT was tested based on FCC 15.209 RSS-210 A8.2(b) with temporally antenna port.
See Annex B.

Below 30 MHz Biconical
Antenna
Loop
Antenna
—F7 ...
d=3m
or Between 30 MHz and 300 MHz
0.8m height ‘ Coaxial Switch
table EUT || ‘ 5D-2W Preamplifi 5D-2W '
| + plifier B Test receiver
T | T ‘ v
or
0.8m Broadband
Between 300 MAPSHA GHZ Spectrum
pC Analyzer
Above 1
E:‘ Preamplifier |_|
Horn  Antenna
3.7.3 Test data
Measurement Data 1M- 30MHz (3m)
Radiated Electric-Field (3m) — Horizontal
Frequency Reading Correction Noise level Limit Margin
(MHz) (dBuV) factor (dB/m)  (dBuv/m) (dBuv/m) (dB)
7.32 38.2 0.43 38.6 39.0 0.4
TUV SUD Ohtama, Ltd. Astronaut Noborito Laboratory Test Report Number TUVOTELO06
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® RBW 100 kHz Narker 1 [T1 CNT]

VBW 300 kHz -67.83 dBn
Ref 0 dBm Att 10 dB SWr 5 s 7.3220 Mz
0
L1 [ A]
VI EV P
-30
-50
-60
1
T , N ) L A
S - ke e VRN LE A Se e R
-80
-90
-100
Center 15.5 Miz 2.9 Miz/ Span 29 Mz

SE_1M-z- 30Mz_R
Date: 26.NOV.2012 19:07:17

Measurement Data 30M- 300MHz (3m)

Radiated Electric-Field (3m) — Horizontal
Frequency Reading Correction Noise level Limit Margin
(MHz) (dBuvV) factor (dB/m)  (dBuv/m) (dBuv/m) (dB)

273.00 38.9 2.2 41.1 46.0 4.9
® RBW 100 kHz Marker 1 [TL1 ONT]
VBW 300 kHz -68.07 dBm
Ref 0 dBm Att 10 dB SWI 30 ns 273.0082 NMHz
0
1
[V EV I

-30

-40

-50

i b0 R A AN Tt bl

-90

-100

Center 165 Mz 27 MHz/ Span 270 MHz

SE_30NHz- 300M-z_R
Date: 26.NOV.2012 15:17:34
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Measurement Data 300M-1GHz (3m)

Radiated Electric-Field (3m) — Horizontal

Frequency Reading Correction Noise level Limit Margin
(MHz) (dBuV) factor (dB/m)  (dBuv/m) (dBuv/m) (dB)
642.29 39.68 2.87 42.6 46.0 3.4
® ‘RBW100 tHz Mar ker 1 [Vll (::;u]
10 =
-20
T e ¥ yof JI.% ot oy okl g )
SE_300MHz- 1GHz_R
Date: 26. NOV.2012 15:28:09
Measurement Data 1G-3GHz (3m)
Radiated Electric-Field (3m) — Horizontal
Frequency Reading Correction Noise level Limit Margin
(MHz) (dBuV) factor (dB/m)  (dBuv/m) (dBuv/m) (dB)
2,289.99 28.7 6.4 35.1 54,0 18.9
TUV SUD Ohtama, Ltd. Astronaut Noborito Laboratory Test Report Number TUVOTELO06
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® “RBW 100 kHz Marker 1 [T1 CNT]

* VBW 300 kHz -78.55 dBn

Ref -10 dBm “Att 0 dB SWI' 200 ns 1.2899982 GHz
10

L 20
[V EVI I,
- 40
-50
-60
70
1

o ..v!.::"” Ao At Aol kv Pl
- 90
- 100
110

Center 2 GHz 200 MHz/ Span 2 GHz

SE_SPU_1GHz- 3GHz_R
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Measurement Data 3G-10 GHz (3m)

Radiated Electric-Field (3m) — Horizontal
Frequency Reading Correction Noise level Limit Margin
(MHz) (dBuv) factor (dB/m)  (dBuV/m) (dBuv/m)  (dB)

9,160.00 30.2 12.1 42.3 54.0 11.7
® “RBW 100 kHz Marker 1 [T1 CNT]
“ VBW 300 kHz -76.81 dBn
Ref -10 dBm “Att 0 dB SWI 700 ns 9. 1600040 GHz
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Measurement Data 10G-30GHz (3m)

Radiated Electric-Field (3m) — Horizontal
Frequency Reading Correction Noise level Limit Margin
(MHz) (dBuV) factor (dB/m)  (dBuV/m) (dBuVv/m)  (dB)

24,099.99 35.64 12.1 47.7 54.0 6.3
® RBW 100 kHz Narker 1 [T1 ONT]
VBW 300 kHz -71.34 dBn
Ref -10 dBm Att 0 dB SWr2 s 24.0999885 Gz
10
I-20 LA]
[V EV P

-40
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-60

L WWMMWMMWWMW

-110
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SE_SPU_10GHz- 30GHz_R
Date: 22.NOV.2012 17:51:36
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4. Test Setup Photographs

For Radiated emission tests,

(Zoomin view)

1" ’
E !

(Zoomout view)
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For Spurious emission at Antenna port,

Conducted emission at antenna port
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5. Test facility

5.1 Test Instruments

5.1.1 Conducted Emissions

Product Name Manufacturer Model Number Serial Number Calibration Due Date
Date
Spectrum Analyzer Rohde&Schwarz FSP30 100778 2012/4/12 2013/4/30
Cable Pasternack Enterprises, Inc. PE315-24 3108 2012/7/17 2013/7/31
Spectrum Analyzer Rohde&Schwarz ESCI 100485 2012/10/05 2013/10/31
Receiver Rohde&Schwarz ESCI 100485 2012/10/05 2013/10/31
5.1.2 Radiated Electric-Field Emissions
Product Name Manufacturer Model Number Serial Number Calibration Due Date
Date
Spectrum Analyzer Rohde&Schwarz FSP30 100778 2012/4/12 2013/4/30
Cable Mini-Circuits CBL-25FT-NMNM+ 65678 2012/11/8 2013/11/30
Loop Antenna EMCO 6507 9108-1268 2011/11/28 2012/11/30
Biconical Antenna Schwarzbeck BBA9106 91032511 2012/5/8 2013/5/31
Logperidodec Antenna Schwarzbeck UHALP9108A 812 2012/6/14 2013/6/30
Horn Antenna ETS-LINDGREN 3117 146463 2012/4/10 2013/4/30
52 Test equipment
Dimension Material Measurement
0.4m (W) X 1.5m (H) X 0.4m (D) styrene form Spurious emission at Antenna port
1.5m (W) X 0.8m (H) X 1.0m (D) polystyrene Radiated Electric-Field Emissions
5.3 Normalized Site Attenuation
Site Name Laboratory Calibration Due Date
Date
Semi-Anechoic camber No.1 Noborito Laboratory 2012/7/27 2013/7/31
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Annex A (Miscellaneous Information)

A.1 Test Locations

Unless otherwise described in this report, the tests were carried out at the following locations:

TUV SUD Ohtama, Ltd., Astronaut Noborito Laboratory
294 Noborito, Tama-ku Kawasaki-shi, Kanagawa, Japan
TEL: +81-44-819-8601

FAX: +81-44-819-8603

FCC Registration Number: 946479
No.1 Semi-Anechoic chamber R-2577, G-130, C-3325, T-1669

TUV SUD Ohtama, Ltd., Ashigawa Laboratory

1661 Ohshuku, Ashigawa-cho, Fuefuki-shi, Yamanashi-ken, Japan
TEL: +81-55-298-2141

FAX: +81-55-298-2125

VLAC Attestation No.: VLAC-018-2
VCCI Registration No.:
No.1 Open test site A-0011
No.2 Open test site A-0011
No.3 Open test site R-658 C-675 T-1685 G-5

A.2 Uncertainty

Emissions

Uncertainty

Measurement k=2)
Ulab
RF Conducted Emissions (150kHz-30MHz )
AMN 3.5dB
Radiated Electromagnetic Field
30-1000MHz 5.0dB
1-18GHz 5.3dB

Tests not listed above

Uncertainty for other tests which are reported in this test report, if any, would be available on request.

Furthermore, component and process variability of devices similar to that tested may result in
The manufacturer has the sole responsibility of continued compliance of the device.

additional deviation.
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Annex B (Description of Test Method)

Unless otherwise described in this report, tests are carried out using the methods which are described in the
applied standards and summarized in this section.

Specifically for 47 CFR 15 Subpart B, section 6 of ANSI C63.4-2003 is to be used for EUT arrangements and
operations, and section 8 of the standard is to be used for radiated emissions measurement procedures.

B.1 Radiated Electric-Field Emissions (30 MHz to 10 00MHz)

EUT is placed on a turn-table in a test site, on a table (styrene form) 0.8 m height or on the floor unless otherwise
specified in the standard.

Receiving antenna ---usually biconical, log-periodic or biconical/log-periodic hybrid---is positioned at the specified
distance from the EUT.

For each polarization (horizontal and vertical), a spectrum analyzer is used to pre-scan the emissions while
rotating the turn-table.

For each of the significant electromagnetic field detected, the test personnel discriminates EUT's emissions from
the ambient noises.

For each of the significant emissions, maximum level of the emission is searched while rotating the turn-table and
varying the antenna height between 1 m and 4 m, and the maximum signal level is read using a measuring
receiver having CISPR 16 quasi-peak (QP) detector function and 120 kHz nominal bandwidth.

Then, appropriate correction factor —consists of antenna factor, amplifier gain and transmission loss (due to the
attenuator and the cable loss) in the system— is applied to the receiver reading to calculate the corresponding
field strength.

For example, if reading on the receiver is 33.0 dBuV, the antenna factor is 9.4 dB (1/m), the amplifier gain is

25.6 dB, and transmission loss (attenuation) in the coaxial cable and the attenuator is 6.5 dB, the field strength is
calculated as: 33.0 dBuV + 9.4 dB (1/m) - 25.6 dB + 6.5 dB = 23.3 dBuV/m.

Finally, the calculated field strength is compared with the upper limit specified in the standard.

Actual measurement will be carried out according to the appropriate edition of CISPR 16-2-3, CISPR 22, and
ANSI

C63.4 and/or other standards whichever applicable.

Specifically for 47 CFR 15 Subpart B, section 6 of ANSI C63.4-2003 is to be used for EUT arrangements and
operations, and section 8 of the standard is to be used for radiated emissions measurement procedures.
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B.2 Radiated Electric-Field Emissions above 1000MHz

EUT is placed on a turn-table in a test site, on a table (styrene foam) 0.8 m height or on the floor unless otherwise
specified in the standard.

Receiving antenna ---usually double ridge waveguide horn or standard horn--- is positioned at the specified
distance from the EUT.

For each polarization (horizontal and vertical), a spectrum analyzer is used to pre-scan the emissions while
rotating the turn-table.

For each of the significant electromagnetic field detected, the test personnel discriminates EUT's emissions from
the ambient noises.

For each of the significant emissions, maximum level of the emission is searched while rotating the turn-table and
varying the antenna height if it is required, and the maximum signal level is read using a spectrum analyzer or a
measuring receiver having peak detector function and 1 MHz nominal bandwidth, unless otherwise specified in
the standard. To obtain average readings with spectrum analyzers, video averaging (usually with VBW = 10 Hz)
may be used.

As specified in the applicable standard, the antenna height would be (1) varied between 1 m and 4 m, or (2)
varied so that the whole height of the EUT is covered by the main lobe of the receiving antenna, or (3) fixed to the
approximate radiation center of the EUT.

Then, appropriate correction factor ---consists of antenna factor, amplifier gain and transmission loss (due to the
attenuator and the cable loss) in the system--- is applied to the spectrum analyzer/receiver reading to calculate
the corresponding field strength, and the result is compared with the upper limit specified in the standard.

Actual measurement will be carried out according to the appropriate edition of CISPR 16-2-3, CISPR 22, ANSI
C63.4 and/or other standards whichever applicable.

Specifically for 47 CFR 15 Subpart B, section 6 of ANSI C63.4-2003 is to be used for EUT arrangements and
operations, and section 8 of the standard is to be used for radiated emissions measurement procedures.

B.3 Radiated Magnetic-Field Emissions

EUT is placed on a turn-table in a test site, on a (styrene foam) table 0.8 m height or on the floor unless otherwise
specified in the standard.

Receiving antenna ---loop antenna (active or passive) --- is positioned at the specified distance from the EUT.

A spectrum analyzer is used to pre-scan the emissions while rotating the turn-table.

For each of the significant electromagnetic field detected, the test personnel discriminates EUT's emissions from
the ambient noises.

For each of the significant emissions, maximum level of the emission is searched while rotating the turn-table and
rotating the receiving antenna about its center, and the maximum signal level is read using a measuring receiver
having CISPR 16 quasi-peak (QP) detector function and 120 kHz nominal bandwidth.

Then, appropriate correction factor ---consists of antenna factor, and transmission loss (cable loss) in the system-
-- is applied to the receiver reading to calculate the corresponding field strength, and the result is compared with
the upper limit specified in the standard.

In general, it is assumed that magnetic field strength can be converted to electric field strength by applying the
free space impedance of approximately 377 ohms, and vice versa.

Actual measurement will be carried out according to the appropriate edition of CISPR 16-2-3, ANSI C63.4 and/or
other standards whichever applicable.
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